710 CARRARQ AXLE REF. 126480 - 126482

REF.126480-FONN 3000 NA

- REF.126482-FONN 3000 LA
for "FORD"
Spare parts list




710 CARRARD AXLE REF. 126480 - 126482
for FORD

SPARE PARTS LISTS

INDEX OF PAGES
1.0 Axle housing
2.0 Steering cylinder - Tie rod
3.0 Bevel Gear/Pinion Set
40  Differentia
5.0 Differential
6.0 Drive shafts
7.0 Drive shaft
8.0 Epyciclic reduction

8.0 Epyciclic reduction gears



710 CARRARG AXLE REF. 126480 - 126482

Axle housing 1.0

101565
101575
115776

116841

125002 __69 .
024210 9

120563
118547

123849
023827

087660

072235

S ® %
115723?
021565
126827 125495

Ret. 0.ty Description Rel. 0.ty Description
021565 1 Plug
023827 4 Rivet 0.3,2
024210 1 Grease nipple Méx1
030750 1 Plug

; 072235 4  Bush

e 087660 2  Centering bush
092270 1 Plug
101565 1 Inner Bush
101575 1 QOuter Bush
1044988 1 Breather M10x1
115776 1 Thrust washer
116723 2 0Oil seal 42x62x14
116841 1 Front support
118547 2 Bush
118570 1 Differential support assy
120563 1 Housing
123849 1 Plate
124591 1 Thrust washer
125002 1 Bolt
125485 1 Bush
125827 10 Boit
126022 4 Bolt M14x75



710 CARRARO AXLE REF. 126480 - 126482

Swivel housing and steering cylinder 2.0
' 024210
125922\9 !
]
Hg;gz L.H.119567
R.H.119568
115735 Zeny N\ 123640 117357
m— 9 022131
S 123641
e ®/115722
BN g 0231205?7"
821237 R.H.087031

I

o
M, LH.120136

Wt
123726

[
115733 $ e
115734]——’. 18596

- 115735 1 8 @

€ 024211

126022 = &f/ 114840
4 . L.H.088759 K02244G
B oozam

021189

:

117765

7

022431

MOD.N.3759

Ref. Oty Description Ref. 0.y Description
021199 2 Boft 123641 2 Bush
021237 3 Screw M14x2x35 123726 2 Spherical bearing
022131 4 Nut M14 126922 12 Screw M14x35
022433 2 Nut
022440 2 Nut

' (23120 3 Washer D14
024210 2 Greaser nipple M8x1
024211 2 Greaser nipple MBx1 45°
087031 1 Ball joint R.H.
088759 3 Ball joint R.H.
108872 P Bush
114840 2 Clamp
115715 2 Oil seal
115733 - Shim Th=0,10mm
115734 - Shim Th=0,19mm
115735 - Shim Th=0,35mm
116722 2 Oil seal 35x52x16
117357 4 Bolt
117765 1 Cylinder
118526 2 King pin
119567 1 Support L.H.
119568 1 Support RH.
120135 1 Swivel housing R.H.

: 120136 1 Swivel housing L.H.

- 123640 2 King pin



710 CARRARO AXLE REF. 126480 - 126482

Bevel Gear/Pinion Set

3.0

065722

098239
098240
098241

115054
113717

065472 125828
125806

088242
(98243
098244
098424
098425
098426

098427}

-
., Y :
; ) |
457 | 125829 ; -
027350 § aQ
027350 219
| a

Ref. Q.ty Description Ref. 1y Description
027350 2 Bearing 31308

065472 i Bevel gear/pinion set Z=12/32
065722 1 Differential assy

09g233 - Shim 3,00 min

098240 - Shim 3,10 mm

098241 - Shim 3,20 mm

098242 - Shim 3,30 mm

09g243 - Shim 3,40 mm

nag244 - Shim 2,90 mm

098424 - Shim 2,80 mm

ngg42s - Shim 2,70 mm

p9g426 - Shim 2,60 mm

098427 - Shim 2,50 mm

1377 1 Lackwasher

115054 1 Ring nut

125806 1 Collapsible spager

125829 2 Washer



710 CARRARD AXLE REF. 126480
Differential 4.0

020744 /?

115730 gz2854 __ _ —

120786 107778
120361 /ﬁ
120786 120787
115730 { _ _ \
72 ' 427308
oo e 20 )\ 107400
F— 120787 AN 120786
o~ 120361 = 115730 /@
~ 107778 125552 .

=~/ | l125994 ' )
A )

107400 115730
027309

Ref. a.ly Description Raf. Q.ty Description
020744 2 Screw M6x12
022854 2 Washer
627309 2 Bearing 30210
107400 2 Ring nut
107778 2 Locking plate
115730 4 Thrust washer
116368 2 Shaft

120361 2 Thrust plate
120786 4 Gear

120787 2 Side pinion
125552 12 Boit

125994 1 Housing



718 GARRARQ AXLE REF. 126482
Differential

2.0

120788

115730

115731
020744 490787
022854

120361
120787

020744 __,,,—"”"’fii

022854 ____——

187778 __’——%

120788
115730

125552

@1 20783

2

—_—

065750 \“
QU
027308
Ref. Q.ty Description Rei. Ay Description
{20744 2 Screw M6x12
022854 2 Washer
027309 i Bearing 30210
065750 i Housing (includes part.120783-125552)
107400 2 Ring nut
107778 2 Locking plate
115730 2 Thrust washer
115731 1 Shaft
116451 1 Pin
120361 2 Thrust plate
120783 2 Bush
120786 . Gear
120787 2 Side pinian
125852 12  Boit



719 GARRARD AXLE BEF. 126480
Drive shafis 6.0

107625

% st

116153

1183549

Ref. 0.ty Description Ret. 0.ty Description
040181 16  Lockring

040760 2 Half shaft

040761 2 Half shaft

107625 4 Spider

116153 2 Central body

118359 2 Drive shaft



710 CARRARO AXLE REF. 126482

Brive shaft

7.0

(40825 040822

040824

126124

Ref. ad.ly Description Ref. Q.ty Description
040821 2 Haif shaft

040822 16  Lockring

040824 2 Central body

p4082s 4 Spider

040864 2 Half shaft

126124 2 Drive shaft



710 CARRARO AXLE REF. 126482

Epyciclic reduction 8.0
118376
118370
126555
125550 115643
119887- 119888 119975
119308 120079

125549

116458
120853 115644
020510 115633

115682
115634
065640 — 065417
024789
092270
115639
030059 |

Ref. Oty Description Description

020510 4 Screw M12x30

024784 2  Snapring

024789 6  Snap ring

030659 6  Plug

047705 2 0Oil seal 150x176x16

65417 2 Planetary assy

D65640 2 Planetary carrier

092270 2 Drain plug

106199 12 Stud

115633 180  Needle bearing

115634 6  Thrust washer

115639 6  Shaft

115640 4  Pin 18x36

115643 2 Pinion

115644 6  Planetary gear

115682 2 Thrust pin

116458 2 Thrust washer

118370 4 Bearing

118376 2 Wheel Hub

119887 14  Centering bush D.20 mm

119888 2 Centering bush D.24 mm

119906 8 Bolt M14x1,5%65

118875 2 Spacer

120079 2 Thrust washer

120853 4  Stud



710 CARRARQ AXLE REF. 126480

Epyciciic reduction gears 9.0
047705
118370
118376
118370
125855
125550 115643
119887- 119888 119875
120078

119308
125549

116198120853
420510
030058 _¢p T

024367 __—}

120835
(28189

120838
120835
120837
115682
115634
120827

(92270
Ref. 0.ty Description Rel. Q.ly Description
020510 4 Screw M12x30 125548 2 Crown gear
024367 6 Pin 4x36 125550 2 Whee! carrier
024784 2 Snap ring 125555 2 Lockring
028149 &  O.ring 2-216
030088 &  Plug
047705 2  Cassette seal
032270 2 Brain plug
106189 12 Stud
115634 6 Thrust washer
115640 4 Pin 18x36
115643 2 Pinion
115682 2 Thrust pin
118370 4  Bearing
118376 2 Whee! Hub
119887 14  Centering bush D.20
110888 2 Centering bush [.24
119906 16  Bolt
119975 2 Spacer
120078 2 Thrust washer
120827 2 Planetary carrier
120835 6  Shaft
120836 6 Planetary carrier
120837 180  Needle bearing
120838 6  Thrust washer
120853 4 Stud



710 CARRARQ AXLE REF. 126480 - 126482

for FORD
Ref. Table Ret. Table Ref. Table Ref. Table
020510 8.0 0gs240 3.0 117765 2.0 125552 4.0
020518 9.0 098241 a0 118359 8.0 125555 8.0
020744 4.0 098242 30 118370 8.0 125555 8.0
020744 5.0 038243 30 118370 8.0 125806 3.0
021199 2.0 098244 3.0 118376 8.0 125827 1.0
021237 2.0 098424 3.0 118376 9.0 125829 3.0
021565 1.0 098425 30 118526 2.0 125994 4.0
022131 2.0 098426 3.0 118647 1.0 126022 1.0
022440 2.0 098427 3.0 118567 2.0 126124 7.0
022854 4.0 101565 1.0 119568 2.0 126922 2.0
022854 5.0 10575 1.0 114570 1.0
023120 2.0 404988 1.0 119887 3.0
023827 1.0 106199 8.0 110887 9.0
024211 2.0 106199 9.0 119888 8.0
024218 1.0 107400 4,0 119888 8.0
024211 2.0 107400 5.0 119906 8.0
024367 8.0 107625 6.0 119906 9.0
024784 8.0 107778 4.0 119975 8.0
024784 9.0 107778 5.0 119475 a.0
024789 8.0 109972 2.0 120079 8.0
027309 4.0 113717 3.0 120079 a.0
027309 5.0 114840 2.0 120135 2.0
027350 30 115054 3.0 120136 2.0
028189 9.0 115633 8.0 120361 4,0
030059 8.0 115634 8.0 120361 5.0
030059 9.0 115634 8.0 120563 1.0
030750 1.0 115630 8.0 120783 5.0
040181 6.0 115640 8.0 120786 4.0
040760 6.0 115640 9.0 120786 5.0
040761 6.0 115643 8.0 120787 5.0
040821 7.0 115643 9.0 120787 4.4
040822 7.0 115644 8.0 120827 9.0
040824 7.0 115682 8.0 120835 a.0
040825 7.0 115682 9.0 120836 8.0
0408564 7.0 115715 2.0 120837 9.0
047705 8.0 115730 4.0 120838 9.0
047705 8.0 115730 5.0 120853 8.0
65417 8.0 115731 5.0 120853 9.0
065472 3.0 115733 2.0 123640 2.0
065640 8.0 115734 2.0 123641 2.0
065722 30 115735 2.0 123726 2.0
065750 5.0 115776 1.0 123849 1.0
072235 1.0 116153 6.0 124591 1.0
087031 2.0 116369 4.0 125002 1.0
087668 1.0 116451 5.0 125445 1.0
088759 2.0 116458 8.0 125544 8.0
092278 1.0 116722 20 125549 8.0
092270 8.0 116723 1.0 125550 8.0
092270 8.0 116841 1.0 125550 9.0
098238 3.0 117357 2.0 125552 5.0






